Friday, September 19, 2014

Bookmark and Share

Datsun Fairlady 2000 (U20) Carburetor (Solex)

Datsun Fairlady Parts illustration no. 008A-1 Carburetor 2000 (U20) "Solex" [1]

008A -1  Carburetor 2000 (U20) "Solex" [1]

KeyPart No.ModelApplied DateQty
FromTo
1ASSY-CARBURETOR SOLEX
  A6010-25505 2L   -   1
2ASSY-CARBURETOR SOLEX
  A6010-255052L   -   1
3ASSY-CARBURETOR SOLEX
  A6010-25505 2L (EXC FRANCE)   -   1
4ASSY-CARBURETOR SOLEX
  A6010-255052L (EXC FRANCE)   -   1
5ASSY-CARBURETOR SOLEX
  16010-255062L FRANCE   -   1
6ASSY-CARBURETOR SOLEX
  16010-255062L FRANCE   -   1
7ASSY-CARBURETOR, FRONT
  16100-255202L   -   1
8ASSY-CARBURETOR, REAR
  16100-255212L   -   1
9SEAL-8
  16263-255202L   -   8
10LEVER-CONNECTING, FRONT
  16133-255202L   -   1
11ASSY-LEVER THROTTLE, REAR
  16134-255202L   -   1
12NUT
  16169-255202L   -   2
13WASHER
  16126-255202L   -   4
14NUT
  16124-255202L   -   4
15SCREW-ADJUST
  16114-255202L   -   1
16NUT
  16132-255202L   -   1
17ROD-PUSH
  16184-255202L   -   1
18SPRING-ADJUST SCREW
  16145-255202L   -   1
19RING-SNAP
  16292-255202L   -   1
20PLUG
  16031-255202L   -   4
21WASHER
  16094-255202L   -   4
22VENTURI-SMALL
  16013-255202L   -   4
23GASKET-VENTURI, SMALL
  16130-255202L   -   4
24SCREW-SET, VENTURI
  16016-255202L   -   8
25WASHER
  16015-255212L   -   8
26NUT
  16018-255202L   -   8
27ASSY-FLOAT
  16061-255202L   -   2
28PIN-FLOAT
  16066-255202L   -   2
29JET-STARTER
  16059-255202L   -   2
30BLOCK-JET
  16163-255202L   -   4
31JET-MAIN AIR BLEED
  16036-255202L   -   4
32JET-MAIN #160
  16033-255202L   -   4
33JET-MAIN #155 (1000M)
  16034-25520OP 2L   -   4
34JET-MAIN #150 (2000M TO 3000M)
  16034-25521OP 2L   -   4
35JET-MAIN #145 (4000M)
  16034-25522OP 2L   -   4
36JET-SLOW
  16189-255202L   -   4
37JET SLOW #60
  16189-25521OP 2L   -   4
38JET SLOW #55
  16189-25522OP 2L   -   4
39BALL-PUMP, VALVE
  16219-255202L   -   4
40WEIGHT-PUMP, VALVE
  16285-255202L   -   4
41PLUG-PUMP PASSAGE
  16286-255202L   -   4
42COVER-FLOAT, CHAMBER
  16125-255202L   -   2
43GASKET-COVER, FLOAT
  16064-255202L   -   2
44SPRING-STOP
  16139-255202L   -   4
45VALVE-NEEDLE
  16101-255202L   -   2
46WASHER
  16094-255202L   -   2
47NIPPLE-FUEL
  16111-255202L   -   2
48WASHER
  16076-255202L   -   4
49ASSY-FILTER
  16098-255202L   -   2
50BOLT-FILTER SET
  16108-255202L   -   2
51COVER-JET, CHAMBER
  16113-255202L   -   2
52GASKET-COVER JET, CHAMBER
  16299-255202L   -   2
53SCREW-COVER, SET
  16164-255202L   -   4
54DISC-STARTER
  17638-255202L   -   2
55SPRING-STARTER
  17639-255202L   -   2
56COVER STARTER
  17640-255202L   -   2
57BOLT
  16241-255202L   -   2
58COLLAR-CABLE, SET
  16221-255202L   -   2
59RING-SNAP
  16292-255202L   -   4
60WASHER
  16217-255202L   -   2
61BRACKET-SPRING, THROTTLE
  16162-255202L   -   1
62SPRING-THROTTLE
  16160-255202L   -   1
63ASSY-BRACKET, STARTER
  16165-255202L   -   1
64SCREW
  16185-255202L   -   8
65WASHER-5,3
  16220-255202L   -   8
66PLATE-SEPARATE
  16069-255202L   -   2
67BODY-PUMP
  17620-255202L   -   2
68GASKET-PUMP, BODY
  17618-255202L   -   2
69ASSY-DIAPHRAGM, PUMP
  17617-255202L   -   2
70SPRING-DIAPHRAM
  16140-255202L   -   2
71ASSY-COVER, PUMP
  17619-255202L   -   2
72SCREW
  16223-255202L   -   8
73SCREW-4
  16223-255212L   -   4
74SPRING-PUMP
  16157-255202L   -   2
75WASHER
  16215-255202L   -   2
76PIN-COTTER
  16091-255202L   -   2
77PLUG-PUMP, PASSAGE
  16030-255202L   -   2
78WASHER-8
  16029-255202L   -   2
79FUNNEL-AIR
  16244-255202L   -   4
80NUT
  16131-255202L   -   8
81WASHER-SPRING
  16273-255202L   -   8
82SCREW-ADJUST, IDLE
  16214-255202L   -   4
83SPRING-ADJUST, SCREW
  16145-255202L   -   4
84BRACKET-STOP, SCREW
  16287-255202L   -   1
85SCREW-5
  16077-255202L   -   2
86SCREW-STOP, THROTLLE
  16129-255202L   -   1
87SPRING-ADJUST, THROTTLE
  16145-255202L   -   1
88INSULATOR
  16174-255012L   -   4
89INSULATOR
  16174-255012L   -   4
90GASKET-INSULATOR, CARBURETOR SIDE
  16176-201012L   -   4
91GASKET-INSULATOR, MANIFOLD SIDE
  16175-255012L   -   4
92WASHER-PLAIN
  08915-4361A2L   -   16
93WASHER-SPRING
  08915-135102L   -   16
94NUT-M8 X 1.0
  08911-608002L   -   16
95PLATE-HEAT SHIELD, CARBURETOR
  14330-255002L   -   1
96ASSY-SHAFT, THROTTLE
  16361-255002L   -   1
97ASSY-DRUM,THROTTLE
  16362-255002L   -   1
98CLIP-THROTTLE WIRE
  16364-146012L   -   1
99WASHER-SPRING
  08915-135102L   -   1
100SCREW-M5 X 0.8 FOR SOLEX
  08360-512122L   -   1
101ROD-CONNECTING L61 FOR SOLEX
  16370-255002L   -   1
102WASHER-SPRING FOR SOLEX
  08915-1421A2L   -   2
103BOLT-BALL JOINT M12 X 1.25 FOR SOLEX
  16380-188102L   -   2
104BRACKET-THROTTLE WIRE FOR SOLEX
  16376-255002L   -   1
105WASHER-SPRING FOR SOLEX
  08915-135102L   -   2
106SCREW-M5 X 0.8 FOR SOLEX
  08360-514122L   -   2
107PLATE-HEAT SHIELD
  14062-25600SRLU6710 -   1
108VALVE-FUEL RETURN
  16111-A7711 2L   -   1
109VALVE-FUEL RETURN
  16111-A77112L   -   1
110LEVER-rod
  16142-A02002L   -   2
111SPRING THROTTLE SHAFT
  16194-255202L   -   2
112WASHER-THRUST
  16072-255202L   -   2
113RING
  16086-255202L   -   2
114SCREW
  16121-255212L   -   8
115SHAFT-THROTTLE
  16122-255212L   -   2
116VALVE-THROTTLE
  16119-255202L   -   4
117ROD-PUMP
  16081-255212L   -   2
118ROD-CONNECTION
  16143-A02002L   -   2
BRACKET-SPRING, THROTTLE DISC-STARTER COVER-FLOAT, CHAMBER WASHER WASHER RING-SNAP WASHER SCREW SCREW-STOP, THROTLLE SPRING-ADJUST, THROTTLE SCREW-COVER, SET COVER-JET, CHAMBER NUT WEIGHT-PUMP, VALVE JET-STARTER BRACKET-STOP, SCREW SCREW-5 VALVE-NEEDLE SPRING-STOP ASSY-FLOAT SCREW-ADJUST, IDLE JET-STARTER JET-MAIN #160 / JET-MAIN #145 (4000M) JET-SLOW / JET SLOW #55 WEIGHT-PUMP, VALVE BALL-PUMP, VALVE SEAL-8 WASHER NUT GASKET-VENTURI, SMALL GASKET-VENTURI, SMALL GASKET-VENTURI, SMALL PLUG-PUMP, PASSAGE GASKET-PUMP, BODY BODY-PUMP SPRING-DIAPHRAM ASSY-COVER, PUMP SCREW-4 PIN-COTTER NUT NUT WASHER VALVE-FUEL RETURN SPRING-THROTTLE BOLT COLLAR-CABLE, SET COVER STARTER COLLAR-CABLE, SET SPRING-STARTER NIPPLE-FUEL ASSY-FILTER BOLT-FILTER SET PLATE-SEPARATE ASSY-BRACKET, STARTER GASKET-COVER JET, CHAMBER SCREW-ADJUST ASSY-LEVER THROTTLE, REAR JET-MAIN AIR BLEED ROD-PUSH SPRING-ADJUST SCREW RING-SNAP WASHER PIN-FLOAT SPRING-ADJUST, SCREW PLUG-PUMP PASSAGE NUT WASHER LEVER-CONNECTING, FRONT WASHER-SPRING NUT VENTURI-SMALL FUNNEL-AIR WASHER NUT WASHER-8 WASHER-5,3 GASKET-PUMP, BODY SCREW SPRING-PUMP WASHER SEAL-8 SEAL-8 ASSY-CARBURETOR, REAR WASHER PLUG GASKET-INSULATOR, CARBURETOR SIDE GASKET-INSULATOR, MANIFOLD SIDE WASHER-SPRING NUT-M8 X 1.0 ROD-CONNECTING L61 FOR SOLEX WASHER-SPRING FOR SOLEX BOLT-BALL JOINT M12 X 1.25 FOR SOLEX WASHER-SPRING FOR SOLEX SCREW-M5 X 0.8 FOR SOLEX INSULATOR WASHER-PLAIN ASSY-SHAFT, THROTTLE / ASSY-DRUM,THROTTLE CLIP-THROTTLE WIRE WASHER-SPRING SCREW-M5 X 0.8 FOR SOLEX BRACKET-THROTTLE WIRE FOR SOLEX
Copyright (c) 2014 Datsun Fairlady 1600/2000 Parts Manual Terms Of Use Privacy Statement